
 

Approve Deny Signatures Date 

X  

 
 
 

Jamie Ley / Environmental Engineering Trainee April 27, 2023 

X   
Michael E. Fifth, P.E. / Environmental Engineer Manager June 12, 2023 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0093181 

Facility Type Industrial APS ID 1080028 

Major / Minor Minor Authorization ID 1425378 

a 
Applicant and Facility Information 

a 

Applicant Name Industrial Wastes, LLC  Facility Name Darlington Plant  

Applicant Address 333 N. Summit Street, P.O. Box 10086  Facility Address Darlington Facility   

 Toledo, OH 43699-0086   Darlington, PA 16115  

Applicant Contact Steven Sares  Facility Contact  Robert Casacchia  

Applicant Phone (419) 252-5500  Facility Phone 724-827-8135  

Client ID 84799  Site ID 3446  

SIC Code 4953  Municipality Darlington Township  

SIC Description Trans. & Utilities - Refuse Systems  County Beaver  

Date Application Received January 27, 2023  EPA Waived? Yes  

Date Application Accepted   If No, Reason   

Purpose of Application Renewal NPDES Permit Application  

a 

 

Summary of Review 

The Department received a timely renewal NPDES permit application from Industrial Wastes, LLC for their Darlington facility 
located in Darlington Township of Beaver County on January 27, 2023. The site was formerly the location of an industrial waste 
treatment and disposal operation. The treatment process involved the neutralization of large volumes of waste pickle liquor 
(acid) through the addition of lime slurry. The resultant neutralized sludge was disposed onsite in various ‘sludge ponds’ 
situated within abandoned coal strip cuts which are underlain by abandoned deep coal mines. The disposal operations began 
sometime in 1960 and were terminated on November 30, 1981. The disposal area was subsequently covered with a low 
permeability cap, vegetated, and closed on June 30, 1982. Mine water seepage and leachate from the disposal unit continue 
to drain from the area requiring perpetual treatment prior to discharge. 
 
The original treatment system was constructed in accordance with Water Quality Management, Part II Permit 0483202. The 
leachate collection system consists of various size perforated and non-perforated PVC pipes and four pump stations. The 
collected leachate flows into a lined 1,000,000-gallon equalization basin. The equalization basin has three drawdown pipes 
located at different elevations which draw the wastewater into the on-site treatment plant. The treatment plant influent is split 
flow (parallel flow) with a design flow of 100 gpm. The treatment system consists of a hydrated lime, flash-mixing tank, two 
parallel sludge settling tanks, chlorination and dechlorination. Settled sludges are collected in a holding tank with decanted 
wastewater flowing back into the sludge settling tanks. 
 
The first addendum to the treatment system was constructed in accordance with Water Quality Management, Part II Permit 
0483202 A-1 issued December 12, 2000. Addendum A-1 modified the existing chlorine contact tank to include a sulfonation 
process. The sulfonation process consists of sulfur dioxide gas injection and sparging system for TRC removal.  
 
The second addendum to the treatment system was constructed in accordance with Water Quality Management, Part II Permit 
0483202 A-2 issued October 5, 2020. Addendum A-2 modified the existing leachate treatment plant to enhance operations 



NPDES Permit Fact Sheet       NPDES Permit No. PA0093181 
Industrial Wastes LLC           Darlington Plant  
 

2 

Summary of Review 

and to meet reduced effluent limitations that went into effect in 2021. The modifications were: 1.) change the ammonia 
treatment process from use of gaseous chlorine to liquid sodium hypochlorite; 2.) change the residual chlorine treatment 
process from use of gaseous sulfur dioxide to liquid sodium metabisulfite; 3.) addition of a granulated activated carbon (GAC) 
treatment process as a polishing step for further reduction of residual chlorine in order to meet lower effluent limits; 4.) addition 
of flow straighteners in existing settling tanks to enhance settling of solids; and 5.) addition of manually operated electric sludge 
transfer pump (VANCS Series C 5- HP pump) at each settling tank, to move settled material from settling tanks to a sludge 
holding tank. 
 
The effluent from the wastewater treatment plant is discharged through a series of three surface impoundments before flowing 
into State Line Creek; a High-Quality, Cold Water Fishery. All treated wastewater discharges from the Darlington facility are 
via Outfall 001. 
 
Four (4) violations were found for the facility. All four violations occurred on May 15, 2018. The first and second violations 
noted an unauthorized, unpermitted discharge/bypass of industrial wastes to waters of the Commonwealth. The third violation 
noted a violation of effluent limits in Part A of NPDES permit. The fourth violation was described as a failure to utilize approved 
analytical methods. All violations were resolved on October 19, 2018. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet       NPDES Permit No. PA0093181 
Industrial Wastes LLC           Darlington Plant  
 

3 

 
 
Changes Since Last Permit Issuance:  
 
Other Comments: Drainage area and Q7-10 differ from the previous permit renewal due to updates to StreamStats.

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.6 (Average Flow: 0.31 MGD)  

 Latitude 40º 49' 0"  Longitude -80º 31' 0"  

 Quad Name East Palestine  Quad Code 1201  

 Wastewater Description: IW Process Effluent without ELG – leachate from a closed industrial waste landfill  

 

 Receiving Waters 
East Fork Stateline Creek (HQ-
CWF)  Stream Code 33384  

 NHD Com ID 99676870  RMI 1.54  

 Drainage Area 0.9 mi2  Yield (cfs/mi2) 0.00774  

 Q7-10 Flow (cfs) 0.00697  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  965  Slope (ft/ft) 0.01  

 Watershed No. 20-B  Chapter 93 Class. HQ-CWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment N/A  

 Source(s) of Impairment N/A  

 TMDL Status N/A  Name   

 

 Nearest Downstream Public Water Supply Intake East Liverpool Ohio  

 PWS Waters Ohio River   Flow at Intake (cfs) 5,880  

 PWS RMI 940  Distance from Outfall (mi) 20  

       



NPDES Permit Fact Sheet       NPDES Permit No. PA0093181 
Industrial Wastes LLC           Darlington Plant  
 

4 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.6 

Latitude 40º 49' 00"  Longitude -80º 31' 00" 

Wastewater Description: IW Process Effluent without ELG 

 
Technology-Based Limitations 
 
Regulatory Effluent Standards and Monitoring Requirements 
 
EPA has not promulgated Effluent Limitation Guidelines (ELG’s) for this category of discharges. 
 
Flow monitoring is required pursuant to 25 Pa. Code § 92a.61(d)(1) which is displayed in Table 1 below. 